2017_10 M-TB6090-FRO1A-02

ITOMETID & 5 8 &

The Engine Specialist INSTALLATION MANUAL

EXPRENIE] [[7
FHYILIITS— RAYVY IAT—APM 2015+

TITANIUM MUFFLER for Mustang Ecoboost 2015+

EY=]
FORD Mustang Ecoboost 2015+
APPLICATION
RS
TB6090-FRO1A
PART NUMBER

B / INDEX

( N\
P2 HAFE

. J

( N\
P10 English

. J

ZDRVIREHBRESBEV EIFWEREE, £TLILHVHESITENET,

ERFIC CDFHAZZE LK HBHEHND S ZAIEL S BEVEEL,

ERACHEORBLT CIY HEZBARICATICRELTIEEL,

HAZICEIN TV EEIEERIIBTFoTCLIEEL,
ERBEXA—H—DORITIZBHREBEVLEICTVET, FFLEDETHEENCIEEL,

FEOEERICK VERHNELCRIBE. BETREAZEVHIRETOT,
HEDLHTTHEIEEL,

IRFEERR TR I Z SN BIBERABZLTBERNEEL LT,

Thank you for purchasing a TOMEI product.

Please read this installation manual carefully prior to installation/use.

Ensure you keep this document stored in a safe location for future reference.

Pay close attention to and adhere to the various warnings/cautions contained herein.

You should also consult the official servicing manual for your vehicle when installing this product.

Please note that inappropriate installation/use of this product will be at the owner's own
risk and/or responsibility.

Retailers/Workshops should ensure this document is given to the end user.




BREAIBRL TEomR - BESHOTLINTEBL REL,

& =

) ® . .
G=X1 THETR—1X4T G=X1 A ISATA
EHRHE |1 RR%E |1
Himm# | TBE090-FROIAOT B2 5% |TB6090-FROIA-02
oL 2 @

G=X AL 181 TB 2 ALY —

FH%E |1 RERE |

Hhm# |TB6090-FROTA-03 BES5%E [TB6090-FROIA-04

’

® N @ ®
y ‘_,MQ 4
B 95 TINVR B P Yi
FiE$=E |3 RiEE=E |6
BEma#E |PB6150-MCBOI E2 5% |PB609B-SPROI
,_ |
@ )
p. l\
¥
B HALHY—NUR 2 ¥ HYALH—INURES5/A—D 152
FiE$%=E [ FiEH=E |1
HERHE |TB6090-FRO1A-05 BHRRE [PB609B-SBRO1




ay N
N\ ¥ y
¢ | } “ —
- ~F
&% IS5 URILE M8 & FvoFvk M8
EHR%E |1 EHEHE |1
Ham#% |PB6150-FBTO1 BEE%%E |PB6150-FNTOI
- [EXPERE BOLT-SMOOTH-PASTE
@
&2 YIOVRLTa—H— ver.2 989 £ RILFRL—RAR—R |
EHR%E |1 EHEH%E |1
W = —
FyhmE |PB609B-INS05 BooE |PBE150-BSPOT
Rl AR &R
mE G=X3 He
PB609B-INS05-0f[MAIN REDUCER 1
PB609B-INS04-04SUB REDUCER 1
PB6150-BBT01 [BUTTON BOLT M6*P1.0 |3
PB6150-FNT12 [FLANGE NUT M6*P1.0 |3
PB6150-FBT13 [FLANGE BOLT M6xP1.0 |1
PRENVIE] ] il TOor1eEy
The Engine Specialisi
& ¥ EXPREME TiRTvH— Z=X3 TOMEIRTvh—
EHREE (2 FEHRHE |2
Haam#E [TG202A-0000A E5S&E |1G201A-0000A
——i/ l\/ y 1 v
&5 7ll_r’f—l—q

Z2X] TOMEIT T L Ly
EH%E |1
HRR%E |TE501A-0000A




EHERICREL TR

W IUERBIE— W MV LVF W EHEEES | WAV NIV
Bt2—FKY)bs 06.5mmKEYJIL B REER

ZQS%I?%

B COBRERAE R MMICED AR FRICOVTE EH LD TY,
EROEEPFIRICOVWTRBEBEA —H—RITOREREHRSZ SHEREEL,

B FEIIIEBERETRTT, T—F v MG EORBTREVEHRRENIGFATERLTIEEL,

B ARRORYMFHIREDE SRR T, BERZL >REHBLIHToTILEL,

B ESY2HEBUANDTCERIREPH LTV, FERELT, IV IVEFETZENDHVET
B FESOY HHI B ELGERROHBEORICIEE MV G EETFY., BELEANZMAGTWVT

CEEW, ABRBLV, IVIVEWATIRNDBYET,

B ARMLZEIRY M BRI, BYEIR, REEZERALTILETL,
TERBICBESHEVETRIC DR YRBIKRTT,

- =

1

B AHSOMIMHEI VI VELT, TFV—XA M RATLBTRICBATARETIT > TLEEL,

B BROKEICK ) EROIIE « KKDERT HETREMP. % - BIERANELE LR
BB B1cs, BRBAEBROEY FIFIZHERICIT>TIRELW,

1. EIFV/—ARIITIS—OHDAL

A R BOEBMEEIETY. SEOMMERES L. ATEREREEEELTILT,
1 Ny 71— A+ REFERY AT
2. MIERT7S—D7AY NSV TEHREED B,

3. LH. RHZNZFhDOFI%I 7S5 —/\ H—E5H4EFR. 6KDRIV b Z§EH S,

4. RTS—N\VH—ERABFICHEIFYV XA NI TS—EWMYHT,




2. YOV RLFa—Y—RbHIFROMI

AYURRBMBOY I Y FLT1—Y—%2FERATETLICLY. BEE3RBICHAET ST EHERET,

STANDARD QUIET MODE 1 QUIET MODE 2

T ||@ 02| e@0)

BER BEN

ZDFEETTHEAVELIIEYS, ZOFETTHEAVERITEYT, HTEMIHVAETT,

A

B -V FiREHSH CHII IR s FRBEWLTWVETH. MODE 20RETTHEHAETNBIBA.
B TEEMIERZSEZICEMIZRL T, BRICY Y FLT1—Y—ZEELTLEEWY,
&, MODE 1DRETIRZNEEHEATELTH, BMIZTIFETLYRRICTHRAWVELEFET,
- -}

A =s

B ZOMI%ZTHEDbEWES. BROIEICKY#EE - ABERANEELIRSIBNLHYET,
W YALUY—7— VIV FOER - BEHNRIZBEDHY ET,

- =}
=

A 3=

B FRORENRERICNTIZGTES,
1L ALY —RFICTYBDASHNLD IV I RETRET 3,
2. T—ILI YV FiEEEVEERDGH N TW BB EHEET S, (EZ{E15mm)
3B URLTF 1Y —5B{ELAHVENEYVZ2—%5I—FJTB, Q24F)
4

BENEEDE, REVRIVIM6 - 75V IFy MM6TH UV FLT1—H—ZEET 5,
OB, EoFCIRELRATFNTVWASD, YUY FLTa1—Y—RUBHEEE
(15mmigfE) [£H2h\ FSICHESET S, (RER—FVIJUERSR)
MRZVRIVEM6, 75T Fy FM6fER,




RBFI—FYTUE Ve e
T—IVIT Y FEgEH S OMY F R EME (BFEE15mm Rfll% H#

YIYKLT -
T —Z R

Y9V KLT 31— —ORY i Re s 52—

BV RLTF1—Y—OMERESEE @Y iRty 2—087—IbIT Y Fig@mb S15mm)

L

: 3
< b
L ] I
i
9\ \\\\i\\\\\\\\\\\\\\\\\\\\\\\\\\\
ssmms
M

L
\\“R‘f\"\\\\\\\\\\\\\

A

5 82— FUNETI—FTDEV 22— TNEHIT 5,

6. TNTVWHELWEL S THNIZO6.5MMIZE (M6RIV FHABZTAX) IZTRBIFMIZITS,
7. MILFRIV MRICRZVRIVIME « 7572 F v FM6ZER Y FiF. BIET .

8. HE. YUY FLT1—¥—NuB%EHEL. 35, ABEEKRICABIIMIZTES,

9. 2TONRBIIMIHRTHE. T—IVIVFBLUY VY FLT2—H—DNURYZETS,
1080 MERET 3,




3. TOMEIF =9 LY 7 5—0ORbI3

[BEBmDREMER]
ERERmDFEEEFIIE TRDEY TY,

<Fv I FEHRER BRI ST hv s >

ONFETR—=INAT OB AL =NV F
QAL VINATA HAL =NV FSN—
B|ALIN4TB (7> YRV k M8 L=25mm
@yrLy— 75T+ Y M8  [20.0~28.4N.m(2.0~2.9kgf-m)]
O VEPFIAVAN [25.0N.m(2.55kgf-m)] oY LT —H—
©|RFIT @|RZKRIV+ M6
@75+ v F M6  [7.8~11.8N.m(0.8~1.2kgf-m)]

RIBICESENBBRITI BT EPEBZRLT 57D, FRDORIV P AL—AR-ZA P ZZHLTLIEEL,



(S5 FIE]

1L MEITS—I SV TITET2—INATZELRAL,
X [(E7AT2—IN1T7 HEO) R,

2. A VYINATAICIS VTN REEL, WA TAMYyIN—BLERAEICERESICTETZ2—INATIC
ELAL, TOEE, FNThOR TV I T7 v VBRI HAFETICE S K S ICHEY 175,
¥ ALV TA EE) - B/ 7NRVF (MEG) E/,

3. AL VINA TBICAAL VINA TINY H—XF—RHERRY {17 3,
X [ABAAVINATB (BIEH®) -« flEX AV INA TIN\ H—AF—RH{ER,

4 AL VINATBIRYV S VTN REBL, ATV 97y IMBRIEDNETICHEZ LS ICALVINAL FTAIL
ZLIAG, TOEEREICRTIZ—I\VH—AT—DIREDETS,
X [TBAAMVINATB (WE®) BV 7NNV F MEG) £,

5. YA LY=o SVY TRV FEEL. ATV T T7 v VHBREDTFTICHED K SICALVINA TBIC
%Li&.to
X IBYALVY— @IRO®) - V3V TNVEF @ERG) .

I\ HAL T ASSYDTLRT— S AETICC B S ITRELTREL,
6. YA LVH—NY RIS LYY=V RSN— ITS5—I\YH—RAT—RHZEY{Hi,
YA LY — A DN SITERLEA BT 75—\ H—X 7 —DREDETT>.
% {ARYALVY—AYF GIED) - FALYH—NRY FS51— GIEE)
HEXTS5—\YH—ZF—RH - 75V IRIL LM BIEO) - 75>V kM8 FIE®D) £,

7. BB V75V ACEELGEHSHIL SIBICKFEDEITS,

WV OSUTINY FES (HIE®) [25.0N.m(2.55kgf-m)]
7509+ y KM8E R (§1EG) [20.0~28.4N.m(2.0~2.9kgf-m)]

8. T7HATRZ—INAT « AL VINA TARUB, ¥4 LY —DEFICRAT) VT ZRI[IT 5,

A ==

c BARREBEDT VT I VAP, FHEDGEVWEZHRLTH SR HHZEIT>TLEEL,
6. BEREEEICEV DG VT SVADNBONGWESIE. MIEDERY FFRIV k%
BEHBCREICED. FROEEV VT 5V AZHRRLIE, FEHLTIREL,

* RTS—ITHR G ENIE LICRETERTZ L. BFNPRITORREGVET,
Bftgld. BBIEEIT>TIREL,

© KE - FRRRICEY. BIBRICAENRSAERENSHYET,
DEITG L, ERNEZEITOTILEL,

9. BEITGL, YUY FLT1—H—DBF%EITS,
¥ @YYV FLT72—Y— GHIEOD) -
REVRIVEM6 @BIE®@) 7597y b M6 (TH®) EH
<$@TBILT >
RE 2RIV EM6 | [7.8~11.8N.m(0.8~1.2kgf-m)]

A=

s UV RLT2—Y—ZERIMIEE. BEETZETDOEVTLREL,
ERRIIRDEIREED H Y E T,
s OV RLT2—Y D&, ITF—DBRZAFRETIT>TLREL,

10. /1Ny T =R A F R FERY 311 %,



4. D FFEDHESD

A

. BEICTFBHBVD. BEHERT %,
IVIVEBEL, 74 FU2TH582500pmiZE E TREZ LIF. RESFHGEVHHEZRT S,
 EHZTL. BERHFPRESTHEVHLHERT %,

© BHOTHEDH B EMEDET R, FIBENEE LHREORR G5 s, HERIIEEIC

ToTLEEL,

c BIRRND BB L. HEDETPHIARICLSPEEZREITRAELGVBKTY,

c ETHRICEEERLLBSRESBICETZERIEL, BERZEIT>TLLEWY,

© ZOBTEEZTI>HER. IFYV XA M ATLBTRICSZATIRETIToTLIEEL,
© BROBFEZFNELCTWBIEEE. IVIVEZEBEET. FMEEIEEZKEL.

BRI TLIELY,

EE

c AmERELEE. BERARICE TR IV IV RHRICKEGRIDH25EDHVET,

RERR. Iy TV TZHEL. BB LTENSDBEY T4 7 %172T
CIEEL,




KIT CONTENTS Check to ensure all the following items are included in this kit.

W— | ——

@® @

PART ADAPTER PIPE PART __ |MAIN PIPE A

QY. 1 QY. 1

PART No. | TB6090-FRO1A—01 PART No. |TB6090-FROTA—02

\ S
@ E««“' @

PART MAIN PIPE B PART __ [SILENCER

QY. i QY. 1

PART No. |TB6090-FRO1A—03 PART No. |TB6090-FRO1A-04
® \ g( ®

":%,!)H
T —
_ S

PART CLAMP BAND PART __ |SPRING

QTY. 3 QY. 6

PART No. |PB6150-MCBO1 PART No. |PB609B—-SPRO1
@ )’

y PAs
¢

PART SILENCER BAND PART __ |SILENCER BAND RUBBER® 152

QY. 1 QY. 1

PART No. |TB6090-FRO1A—05 PART No. |PB609B-SBRO1

10




- P \*
PART FLANGE BOLT M8 PART FLANGE NUT M8
QTY. 1 QTY. 1
PART No. |[PB6150-FBTO1 PART No. |PB6150-FNTO1
- EPRERE BOLT-SOOTH-PASTE
@
PART SOUND REDUCER ver.2 ®89 PART BOLT SMOOTH PASTE
QTY. 1 QTY. 1
KIT PART No. |PB609B-INS05 PART No. |PB6150-BSPO1
CONTENTS
PART No. PART QTY
PB609B-INS05-01MAIN REDUCER 1
PB609B-INS04-04SUB REDUCER 1
PB6150-BBTO1 BUTTON BOLT M6*%P1.0 |3
PB6150-FNT12 |FLANGE NUT M6*P1.0 3
PB6150-FBT13 |FLANGE BOLT M6*%P1.0 |1
FTE= -
PREVIE] 5 Wl TOMES
he Engine Specialist
PART EXPREME Ti STICKER PART TOMEI STICKER
QTY. 2 QTY. 2
PART No. |TG202A-0000A PART No. |[TG201A-0000A
o ] e
777078 [y | =%
PART TOMEI EMBLEM
QTY. 1

PART No.

TE501A-0000A

11




REQUIRED TOOLS FOR INSTALLATION

Bl General engine maintenance tools M Torque wrench W Official servicing manual [l Hand Drill

M Center Drill and ®6.5mm Drill Bit M Safety Gear

A CAUTION

M The information continued in this installation manual is specific to this product.
For details regarding the removal/installation of stock components, please refer to the
vehicle's official servicing manual.

M This product is intended for motorsport/competition use and should NOT be used on public roads.
M This product should be installed by a trained professional in a well-equipped workshop.
H Only install this product on the specified vehicle(s) to avoid product and/or engine damage.

B Ensure the appropriate amount of torque is used to remove/install the fastenings. Do NOT use

excessive force as this can damage the product and/or the engine.

M Always use the appropriate tools and safety equipment when installing this product.
Failing to do so is extremely dangerous and may result in injury.

AWARNING

H Only install this product when the engine and all related components are cold.

M Ensure that all parts are fitted correctly during installation to avoid potential fir hazards
and/or damage. Failing to do so is not only dangerous to you but also those around you.

1. REMOVING THE STOCK EXHAUST

A This manual only provides basic instructions. For more details, please refer to the vehicle's
official servicing manual.

1. Disconnect the negative battery terminal
2. Loosen the front clamp on the stock exhaust.

3. Loosen the bolts on both the LH and RH, front and rear, exhaust hangers (total 6 bolts).

4. Carefully remove the stock exhaust from the vehicle together with the exhaust hangers.

12




2. ADDING EXTRA BOLT HOLES
FOR THE SOUND REDUCER

M The loudness of the exhaust can be set at 3 different levels using the included sound reducer.

STANDARD QUIET MODE 1 QUIET MODE 2

D Y
/ ©), y >

Reference bolt hole Reference bolt hole

Without sound reducer. Can be used with just one bolt. Ensure you add the extra bolts
and bolt holes.

A WARNING

H The exhaust tip has one predrilled bolt hole. However, when using QUIET MODE 2,
ensure you add the extra bolts and bolt holes to fully secure the sound reducer in place

as detailed in the installation manual. Whilst QUIET MODE 1, can be used with just one bolt,
using extra bolts is strongly recommended for added safety.

A WARNING

M Failing to add/use the additional bolts may result in parts coming loose while driving
which can be extremely dangerous for vehicles directly behind and/or around you.
M This may also result in the exhaust tip becoming warped or damaged.

A CAUTION

B Use the reference hole (as shown above) for guidance
when adding the extra bolt holes.

1. Ensure you use an old rag or cloth to prevent any debris from entering the silencer.
2. Double check the distance from the reference bolt hole to the edge/end of the exhaust tip (15m
3. Insert the sound reducer and mark the center point of the 2 additional bolt holes.
4,

Secure the sound reducer using the reference bolt hole together

with the included M6 button bolt and flange nut.

Check that the sound reducer is aligned correctly and that the additional bolt holes
are the same distance from the exhaust tip/end as the reference hole (15mm).

% PARTS USED: Button Bolt M6, Flange Nut Mé6.

13



MARKING THE ADDITIONAL Distance from the exhaust tip edge/end to the bolt

hole (Std. 15mm. Actual measurement

BOLT HOLE LOCATIONS S A

Temporarily insert
the sound reducer.

Sound reducer bolt hole center.

CHECKING THE SOUND REDUCER ALIGNMENT

(15mm from exhaust tip/end to bolt hole center)

\\\‘\\iﬂr“\‘\‘\\\‘\\"\"‘\‘\“

\\\\\\\\\\\\\

\ W \\\\\\\ \\\\\\\\\\\\\\\\
SST\‘\\ 1S \\

\\“&\\\\\\\

5. Using a center drill, add a pilot hole to one of the extra bolt holes marked earlier.

6. Check to make sure it's centered then enlarge the hole to 6.5mm diameter (to fit M6 bolt).

7. Then secure in place using the M6 button bolt and M6 flange nut.

8. Double check the sound reducer bolt hole positioning and repeat the process for the 3rd bolt h
9. After drilling all the holes, be sure to grind down any sharp edges.

1CClean and/or remove any remaining debris.

14



3. INSTALLING THE TOMEI TITANIUM EXHAUST

[Mounting position of each component]

Install the included components as shown below.

<Positioning and torque specs. of the included components>

(D|ADAPTER PIPE @)|SILENCER BAND
(@|MAIN PIPE A SILENCER BAND RUBBER
(3®|MAIN PIPE B (®|FLANGE BOLT M8 L=25mm
@|[SILENCER FLANGE NUT M8 [20.0~28.4N.m(2.0~2.9kgf-m)]
(®|CLAMP BAND [25.0N.m(2.55kgf-m)] )|SOUND REDUCER
(®|SPRING @|BUTTON BOLT M6
®B)|FLANGE NUT M6 [7.8~11.8N.m(0.8~1.2kgf-m)]

»* Apply the Bolt Smooth Paste (included) to the fastenings that will be exposed to high temperatures.
This helps prevent them from becoming stuck or seized.

15




[INSTALLATION PROCESS]

1. Insert the ADAPTER PIPE into the stock front exhaust clamp.
% Parts used: ADAPTER PIPE (@, previous page)

2. Attach the CLAMP BAND to MAIN PIPE A. Then insert MAIN PIPE A into the ADAPTER PIPE.
Ensure that the pipe/slide stopper is facing upwards and that the spring hooks align.
% Parts used: MAIN PIPE A (@, previous page), CLAMP BAND ((®, previous page)

3. Attach the stock RH front exhaust hanger to MAIN PIPE B.
% Parts used: MAIN PIPE B (®, previous page), stock RH front exhaust hanger

4. 4. Attach the CLAMP BAND to MAIN PIPE B. Then insert MAIN PIPE B into MAIN PIPE A.
Ensure that the spring hooks align and loosely fasten the stock RH front exhaust hanger in place.
% Parts used: MAIN PIPE B (3, previous page), CLAMP BAND (&, previous page)

5. Attach the CLAMP BAND to the SILENCER. Then insert the SILENCER into MAIN PIPE B, making sure that
the spring hooks align.
% Parts used: SILENCER (@, previous page), CLAMP BAND (&, previous page)

& Ensure that the SILENCER is installed with the logo facing downwards.

6. Attach the SILENCER BAND RUBBER and the stock RH rear exhaust hanger to the SILENCER BAND.
Then mount the SILENCER BAND onto the exhaust, taking care not to scratch the SILENCER and loosely fasten
the stock RH rear exhaust hanger in place.
% Parts used: SILENCER BAND (@, previous page), SILENCER BAND RUBBER ((®, previous page)
FLANGE BOLT M8 (), previous page), FLANGE NUT M8 (9, previous page)
Stock RH rear exhaust hanger

7. Tighten down the fastenings in order from the font, ensuring sufficient clearance is achieved.
Torque specs. CLAMP BAND {®, previous page) [25.0N.m(2.55kgf-m)]
FLANGE NUT M8 (19, previous page) [20.0~28.4N.m(2.0~2.9kgf-m)]

8. Attach the SPRINGS onto the ADAPTER PIPE, MAIN PIPE A, MAIN PIPE B and the SILENCER.

A CAUTION

+ Ensure sufficient clearance and correct fitment has been achieved before completely tightening
down the fastenings. In some cases, there may be insufficient clearance due to minor differences
between individual vehicles. In such a case, loosen the fastenings on the catalytic converter and
adjust the positioning until sufficient clearance is achieved before retightening the fastenings again.

» Ensure you clean the exhaust after installation. Using the exhaust whilst there is oil or other debris
on it can cause blemishes and/or burn marks.

+ Depending on the installation and use of the exhaust, you may need to apply thermal insulation to
prevent heat damage to the surrounding components/areas.

9. Install the SOUND REDUCER when necessary.
% Parts used: SOUND REDUCER (P15 @), BUTTON BOLT (P15 @),FLANGE NUT (P15 @3)

<TORQUE SPECS>

Button Bolt M6 | [7.8~11.8N.m(0.8~1.2kgf-m)]

WARNING

- Do notdrive at high speeds with the SOUND REDUCER installed
as it may become damaged and/or broken.

* Only install/uninstall the SOUND REDUCER when the exhaust is

10. Re-connect the negative battery terminal.

16



4. POST INSTALLATION CHECKS

1. Check again to ensure the product is fitted correctly.
2. Start the engine. Rev to 2500rpm and check for any abnormal sounds.

3. Testdrive the vehicle and check again for any abnormal sounds and/or loose parts.

/\ WARNING

+ Be thorough when performing checks as incorrect fitment and/or loose parts can lead to
accidents, reduced performance as well as damage to surrounding components.

» Exhaust leaks not only reduce performance but can also be a health hazard and should be
addressed immediately.

« If there are any abnormalities whilst using the vehicle, stop immediately and check for faults.
» Ensure all exhaust related components have cooled before attempting any repairs.

* Do notrestart the engine should you notice anything abnormal such as missing/broken parts.
Instead, consult a trained professional and follow their instructions.

A cauTion

» Once this product has been installed on the vehicle, the engine characteristics may change
depending on the setup. After installation, adjust the engine/ECU settings as necessary.

17




18



19



wromenIsrma

13 Orchard Suite 107
Lake Forest, CA 92630 USA
TEL : +1-949-855-6577
FAX : +1-949-855-6525
htto://www.tomeiusa.com

OPEN: Monday - Friday (National holidays and public holidays excluded).
10:00 - 19:00 PST

20




